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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: L[S112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3
Section 1. Summary of Test Results

Manufacturer: Fujitsu Network Communications, Inc.

Model No.: LS112-73

Serial No.: None

General: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of
demonstrating compliance with FCC Part 27, Subpart C.

& New Submission D Production Unit

D Class Il Permissive Change & Pre-Production Unit

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.

THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE
TEST SPECIFICATIONS HAVE BEEN MADE.
See “ Summary of Test Data”.

VLAY

NVLAP LAB CODE 200116-0

Nemko USA, Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for
use by the company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of
such third parties. Nemko USA, Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of
decisions made or actions based on this report.

This report applies only to the items tested.
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Nemko USA, Inc.

EQUIPMENT: LS112-Z3

CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
PROJECT NO.: 2015281847 FCC PT27 R3

Summary of Test Data

NAME OF TEST PARA. NO. SPEC. RESULT
RF Power Output 27.50(b) and (d) 1000/3280 W Complies
Occupied Bandwidth Not defined Complies
Spurious Emissions at :
Antenna Terminals 27.53 (h) -13 dBm Complies
E‘e'.d Strength of Spurious 27.53(c),(f) 70 dBW/MHz | Complies
missions
Flel.d Strength of Spurious 27.53(h) .13 dBm Complies
Emissions
Frequency Stability 27.54 Must stay in band | Complies
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3
Section 2. General Equipment Specification

Supply Voltage Input: 120 Vac

Frequency Bands: 746 to 756 MHz

2110 to 2155 MHz

LTE

Type of Modulation and Designator: (5M00G7W) 10MO0G7W 15MOG7W

Maximum No. of Carriers: 1
Output Impedance: 50 ohms

Per channel: 0.05 W

RF Output (Rated): Total: 005 W

System Description

LTE, band selectable, 2x2 MIMO, low-power cellular base station, typically designed for
use in a home or small business.
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: L[S112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3
Section 3. RF Power Output

NAME OF TEST: RF Power Output PARA. NO.: 2.1046
TESTED BY: David Light DATE: 21 April 2015

Test Results: Complies.

Measurement Data:

Emission Antenna Frequency Measured Output Measured
Bandwidth Port Power Output Power
(MHz) (MHz) (dBm) (W)
5 1 2132.5 15.4 0.035
10 1 2132.5 15.6 0.036
15 1 2132.5 15.2 0.033
5 1 751.0 16.6 0.046
10 1 751.0 16.3 0.043
5 2 2132.5 15.6 0.036
10 2 2132.5 15.4 0.035
15 2 2132.5 15.4 0.035
5 2 751.0 16.3 0.043
10 2 751.0 16.5 0.045

Composite power:

Band Bandwidth | Power Power
(MHZz) (dBm) (Watts)
2 GHz 5 18.5 0.071
2 GHz 10 18.5 0.071
2 GHz 15 18.3 0.068
700 MHz 5 19.5 0.089
700 MHz 10 19.4 0.088
Note: These measurements were made using FCC Measurement Guidance
document 662911
Equipment Used: E1061

Measurement Uncertainty:

Temperature: 22 °C
Relative Humidity: 45 %

+/-1.7 dB
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3
Section 4. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.1049
TESTED BY: David Light DATE: 21 April 2015

Test Results: Complies.

Test Data: See attached plot(s).

Equipment Used:

Measurement Uncertainty: +/-1.6 dB

Temperature: 22 °C
Relative Humidity: 45 %

Note: All measurements presented were made with the EUT in QPSK mode. These
measurements are consistent with all modulations and data rates.
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Occupied Bandwidth

QPSK
5 MHz
(%3 Marker 1 [T1] RBW 50 kHz RF Att 30 dB
75 Ref Lvl 7.76 dBm VBW 200 kHz
30 dBm 751.00000000 MHz SWT 10 ms Unit dBm
30
24 .3 gB Offsé¢t vi |71 1. 76 aBm o
791.00000p00 MHz
20 0P 7 SUI0TBE0Z TAzZ
VT [T1] 5.38 dBm
10 748 765530106 MH
Wyﬁurﬁmﬂwuhﬂf“m“”NPVfMMW“LwVﬁWO K1) 5.95 dBm
| .AT 793.27454810 MHz
0
] |
| \
-10 f \
oh I

-

-30

W\«M'M‘*W %WMW'”‘WWW

-40
-50
-60
-70
Center 751 MHz 1 MHz/ Span 10 MHz
Date: 21.APR.2015 09:04:43
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Nemko USA, Inc.

CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Occupied Bandwidth

QPSK
10 MHz
(%3 Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
7Y Ref Lvl 8.54 dBm VBW 300 kHz
30 dBm 751.00000000 MHz SWT 5 ms Unit dBm
N TR TEEEY vilrT1] 8.54 B g
791 .00000p00 MHz
20 OPH B 9779569 T TRz
YT (T1) 5. 18 dBm
10 . 1. 745 53108p12 MH
(PO VYRV EN ialits i VRTINS 6.64 dBm
f‘ \ 795 .50901B04 MHz
1

-20

e =

l
-30 /
MWWM

%“’“U"“‘MWW

-40
-50
-60
-70
Center 751 MHz 2 MHz/ Span 20 MHz
Date: 21.APR.2015 09:15:21
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Nemko USA, Inc.

EQUIPMENT: LS112-Z3

PROJECT NO.:

CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
2015 281847 FCC PT27 R3

Test Data — Occupied Bandwidth

QPSK
5 MHz
(%3 Marker 1 [T1] RBW 50 kHz  RF Att 30 d8B
7Y Ref Lvl 2.90 dBm VBW 200 kHz
30 dBm 2.13251002 GHz SWT 10 ms Unit dBm
0 21.4 gB Offs¢gt vi |71 2l 90 dBm
2.13251p02 GHz
20 OPH Z 50SUTR0Z TRz
YT (T1) a[.97 dBm
10 2 13026653 GH
T4 [(T1) 1|.68 dBm
W$wJWLthM%N«wfﬂﬂme\wawrwwwyv 2 2.134774155 GHz
0 T
\
/ |

|

/

3

R VALY

\‘“WWMMWW\;«

-50

-60

-70

Center 2.1325 GHz
Date: 21.APR.2015 08:32:07

1 MHz/

Span 10

MHz
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Occupied Bandwidth

QPSK
10 MHz
(%3 Marker 1 [T1] RBW 100 kHz  RF Att 30 dB
75 Ref Lvl 3.03 dBm VBW 100 kHz
30 dBm 2.134739860 GHz SWT 6 ms Unit dBm
30
21.4 HB Offsét v (7] 3[.03 oBm| s
2.13479860 GHz
20 OPH B 97794589 TRz
YT (T1) 2|.56 dBm
10 2128059862 GH
T4, (T1) .54 dBm

vawd#NMWWMwmkMw»hwwmvvvwwhﬁ 2.13703|156 GHz

| |

-30 \
» ,MMWA&MWW“‘/ A T R Y
-50
-60
-70
Center 2.1325 GHz 2.25 MHz/ Span 22.5 MHz
Date: 21.APR.2015 07v:55:17
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Nemko USA, Inc.

EQUIPMENT: LS112-Z3

PROJECT NO.:

CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
2015 281847 FCC PT27 R3

Test Data — Occupied Bandwidth

QPSK
15 MHz
é%» Marker 1 [T1] RBW 200 kHz  RF Att 30 dB
é’ Ref Lvl 8.12 dBm VBW 500 kHz
30 dBm 2.13126754 GHz SWT 5 ms Unit dBm
30
21.4 HB Offsét viliT13 al 12 gBm
2.13126[754 GHz
20 0P T3 25693387 THzZ
VT [T1] 4.36 dBm
0 2 12579559 GH
W%vummﬂu«wvwwihbunAwwmA-wb@$g or1) 4|.40 dBnm
2.13926353 GHz
0 / \
|
10 / %
20 | |
! \
-30 ( \kﬂ
MuMwﬂ“LWMh¢JMAJbu hﬂhﬁudw»buuduq
-40
-50
-60
-70

Center 2.1325 GHz
Date: 21.APR.2015 08:45:32

3 MHz/

Span 30 MHz
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: L[S112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3
Section 5. Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ Antenna PARA. NO.: 2.1051
Terminals

TESTED BY: David Light DATE: 21 April 2015

Test Results: Complies.

Test Data: Refer to plots below.

Equipment Used: 1036

Measurement Uncertainty: +/-1.7 dB

Temperature: 22 °C

Relative Humidity: 45 %

Note: These measurements were made using FCC Measurement Guidance
document 662911. All measurements include 3 dB offset for 2x2 MIMO.
10 log (NanT) =3 dB
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Spurious Emissions at Antenna Terminals — Band13 5MHz BW QPSK

&. Marker 1 [T1] RBW 1 MHz RF Att 30 dB
¢’ Ref Lvl 23.09 dBm VBW 3 MHz
30 dBm 751.00000000 MHz SWT 100 ms Unit dBm
30
24.3 o ¢ fjopdtiHz dU v o IEJ TR -
Y 7p1.000040004 mMHz
20
10
0
-10
D1 -1 ¢B
-20
NMNA’WJ\L«.
WA ML A
-30 LAl MNA LV‘MWW
m e Ak
-4
-50
-60
-70
Start 30 MHz Stop 10 GHz
Date: 21.APR.2015 09:05:34
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3
Marker 1 [T11 REL 10 kHz RF Att 10 dE
<%§>Hef L] -69.56 dBm WEL 10 kHz
4.3 dBm 784 .04208417 MHz SHT 1.05 s Um i dBm
4.3
24.3 dB Offsgt .
-1
-2
| 1w IEL 1M&
-4i
-1 -46| JEm
-5
-5
-7l
NTT T PN PR T PWRTINYTY YRYPIVR YE PR (ST AT IO YL
-6
-3
-95.7

Start 763 MHz 4.2 MHz - S5top B05 MHz
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: LS112-7Z3 PROJECT NO.: 2015281847 FCC PT27 R3
REW 1 MHz RF &1t d db
Ref Lwvl B 3 MHz Mixer -Z20 dBm
6.9 dBEm ST 5 ms Uriid dBEm
6.9
26.9 dB Offogt .
[' NS
-1
-2
-3
| e e
-5l e ==
-Gl
-7
-Gl
51
-533.1
Start 1.5589 GHz 5.1 MHz~ Stop 1.B1 GHz

1.5GHz Highpass Filter used.
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Spurious Emissions at Antenna Terminals - Band13 10MHz BW QPSK

&. Marker 1 [T1] RBW 1 MHz RF Att 30 dB
" Ref Lvl 19.53 dBm VBW 3 MHz
30 dBm 751.00000000 MHz SWT 100 ms Unit dBm
30
24.3|0q ¢repd itz bz vy (1) 9 [ Gt g
1 7pr.googogod mnHz
20
10
0
-10
FO1]-1B ¢B
-20
AT
A
AL L1 A MNerany L""\Mw‘/\/‘\w’ﬁh\mk\w -
730'\‘»\‘;&‘«/\1‘4%""""& \‘MW\U’M WAMJ‘J\J'V\ v
-40
-50
-60
-70
Center 547.7225575 MHz Span 9.97 GHz
Date: 21.APR.2015 09:17:35

Page 17 of 74



Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: LS112-7Z3 PROJECT NO.: 2015281847 FCC PT27 R3
Marker 1 [T11 REW 10 kHz RFE att 10 di&
@Hef L] -69.50 dBm VEM 10 kHz
4.3 dBm 784 .46292585 MHz SWT 1.058 s Uriid dBEm
4.3
24.3 dB Offogt .
-1
24
—3 1w IEL 1M&
-41
- 01 -48 dBEm
5l
6l
v
-7
il Mokl g enlc bl g Il nfd o ARty ol AR oA g
-8l
-5
-55.7

Start 763 MHz 4.2 MHz~ Stop B0OB IMHz
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: LS112-7Z3 PROJECT NO.: 2015281847 FCC PT27 R3
REW 1 MHz RF &1t d db
Ref Lwvl B 3 MHz Mixer -Z20 dBm
6.9 dBEm ST 5 ms Uriid dBEm
6.9
26.9 dB Offogt .
[' 14 ]
-1
-2
-3
| e e =
-5l e ==
-Gl
-7
~Eil
-9d
-33.1
Start 1.589 GHz 5.1 MHz~ Stop 1.B1 GHz

1.5GHz Highpass Filter used.
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Spurious Emissions at Antenna Terminals — Band4 5MHz BW QPSK

&. Marker 1 [T1] RBW 1 MHz RF Att 30 dB
¢’ Ref Lvl 18.30 dBm VBW 3 MHz
30 dBm 2.14891754 GHz SWT 220 ms Unit dBm
30
2l .4 48| 0 patz I §rz VLT Y1230 oBp|
PlIKpEY1754 GHE
20 v
10
D
-10
FO1f -13] dB
-20
Al o
o b
-30 i J‘V‘-WMM‘W"A.V ’\J’\‘JA“W
M\
(P P 2 0 ITRNA g WO P Wil b
-40
-50
-60
-70
Center B812.4038405 MHz Span 21.97 GHz
Date: 21.APR.2015 08:36:12
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: 1S112-73 PROJECT NO.: 2015281847 FCC PT27 R3
¢ Marker 1 [T1] RE 10 kHz RFE Att 10 dB
Ref Lyl -73.37 dBm WEBL 10 kHz Mixer -20 dBm
0 dBEm B00.0=40G814 MHz SWT 1.05 s Urid dBm
i
21.4 dB Of feet ¥1([T1] -73.37 I:JBFI'I-

800.03406814 MHz|

-1l

-2

==l
1WIENW 1na

-4l

11 -46 JBm

=1

=t

—?El 1

-ai

-9i

-100

Start 7683 MHz 4.2 MHz - Stocp B05 MHz
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Spurious Emissions at Antenna Terminals — Band4 10MHz BW QPSK

&. Marker 1 [T1] RBW 1 MHz RF Att 30 dB
--¢' Ref Lvl 15.28 dBm VBW 3 MHz
30 dBm 2.14691754 GHz SWT 220 ms Unit dBm
30
2l .4 48| 0 patz I §rz VLT 128 ol
P |1h$d1754 GHE
20
1
Y
10
0
-10
-D1| 13| dp
-20
J/IJ“‘W»\NKP"'WWVI
-30 o A\M. A/\'\L\.LLILHU
Ml
o A Aport o o (AN g )
-40
-50
-60
-70
Start 30 MHz Stop 22 GHz
Date: 21.APR.2015 08:02:28
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3
¢ Marker 1 [T11 REL 10 kHz RF &t 10 dB
Ref Lwvl -7Z.45 dBm WEL 10 kHz Mixer -20 dBm
0 dBm B04.24248497 MHz SWT 1.06 = rid dBm
i
21.4 db Offegt ¥ ([T1] _72. 45 dBm .

8004.24248497 MHz| N

-1d

-2

=20
1VIEW 1nA

-41

D1 -46| dBm

=1

-Bi

-7

-8

-5d

-101

Start 763 MHz 4.2 MHz~ Stop 805 IMHz
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Spurious Emissions at Antenna Terminals — Band4 15MHz BW QPSK

¢’x Marker 1 [T1] RBUW 1 MHz RF Att 30 dB
né’ Ref Lvl 11.81 dBm VBUW 3 MHz
30 dBm 2.14691754 GHz SWT 220 ms Unit dBm
30
2l .4 48| 0 patz I §rz VLT QP21 o)
D |1h$q1754 GHE
20
1
Y
10
0
-10
D1 - 13| dp
-20
W\M‘J‘\Mw\}\/j
-30 l,\ vl }L}A‘;h ‘\lr’ V\}N
M ‘HM,/MM/ ")
~ON
M
PR LF XL b i P
-40
-50
-60
-70
Center B812.4038405 MHz Span 21.97 GHz
Date: 21.APR.2015 08:46:13
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: 1S112-73 PROJECT NO.: 2015281847 FCC PT27 R3
Marker 1 [T11 REW 10 kHz RFE Attt 10 dB
<%§>Hef L] -72.82 dBm W Bl 10 kHz Miwer -20 dBm
0 dBm 7A8.05010020 MHz SKWT 1.06 s Umid dBm
a
21.4 dgB Of feet ¥ 0[T1] _79. 52 EJEHTI-

7H6.05010020 MHz|

-1d

-2

-3
1¥IEH na

-4

-D1 -46] dBm

=1

=11

-7l 1

Wwwmmwwwwwwwmwdw

-Gl
-9
=104
Start 763 MHz 4.2 MHz~ Stop B0OB IMHz
Date: 29 . JUL. 2015 13:07:28
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Section 6. Field Strength of Spurious

NAME OF TEST: Field Strength of Spurious Emissions  PARA. NO.: 2.1051

TESTED BY: David Light DATE: 21 April 2015
Test Results: Complies.
Test Data: There were no emissions detected above the noise floor

which was at least 20 dB below the specification. The
spectrum was searched from 30 MHz to 22 GHz in each
mode and modulation.

Equipment Used: 1036-1480-E1029-993

Measurement Uncertainty: +/-1.7 dB

Temperature: 22 °C

Relative Humidity: 45 %

Note: These measurements were made using FCC Measurement Guidance
document 662911. All measurements include 3 dB offset for 2x2 MIMO.
10 log (NanT) = 3 dB
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C
Miscellaneous Wireless Communication Services

EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3
Section 7. Frequency Stability

NAME OF TEST: Frequency Stability PARA. NO.: 2.1055
TESTED BY: David Light DATE: 22 April 2015

Test Results: Complies

Measurement Data: Refer to plots below

Equipment Used: 1036

Measurement Uncertainty: +/-1.7 dB

Temperature: 22 °C

Relative Humidity: 45 %
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Frequency Stability

NOTE: Manufacturer has included a temperature cutoff function to ensure
EUT ceases operation at any temperature between -3°C to -10C.
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Frequency Stability

-10C
Lower Edge

@ “REW 100 kH:x Mazkax- 1 [T1 ]

VEW 300 kH=x —=13.33

Fall=y
Ref 3% 4dBm ATT &0 4B GWT 2.5 ma 751 IHx
OffgRT ZE|4B
30 S-S BT
BT [0

10

| e

Canter T4S MHx 1 MH=z/S Span 10 MH=x
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Frequency Stability

-10C
Upper Edge
“REW 100 kH=x Soikms 1 Tl
VEW 300 kH=x -1 Z 4B
Ref 3T 4dBm AT &0 4B GwWIT 2.2 ma TE1.000000000 ME=x
30 il ] '_iE: _:'.JE:'. SR
THE n
o |
=

PP A - -

L-£0

Contacs 738 MH= 1 BMHz/f Span 10O MH=x
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Frequency Stability

oC
Lower Edge
@ “REW 100 iH=x Morslme= 1 [T1 ]
VEW 300 kH=zx —14.2% 4Bm
Ref 3% 4dBm ATT &0 4B GWT 2.5 ma T=1.000000000 MHx
30 TEEpeE TE|R '_EL-E: _I'.JEI'. R
[ |

ol B
Fre=

A gk

Canter T4S MHx 1 MH=z/S Span 10 MH=x
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Frequency Stability

oC
Upper Edge
BEEW 100 &H= Soikms 1 Tl
VEW 300 kH=x -1 79 4B
Ref 3T 4dBm AT &0 4B GwWIT 2.2 ma TE1.000000000 ME=x

offpet IZE|4BE
= BT EEEEETE SR

L-£0

Contacs 738 MH= 1 BMHz/f Span 10O MH=x
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Frequency Stability

+10C
Lower Edge
@ “REW 100 iH=x Morslme= 1 [T1 ]
VEW 300 kH=zx —1=%_2& 4dBm
Ref 3% 4dBm ATT &0 4B GWT 2.5 ma T=1.000000000 MHx
30 TEEpeE TE|R '_EL-E: _I'.JEI'. R
[ |

ol B
Fre=

; W”““\\r

Canter T4S MHx 1 MH=z/S Span 10 MH=x
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Nemko USA, Inc. CFR 47, PART 27, SUBPART C

Miscellaneous Wireless Communication Services
EQUIPMENT: LS112-Z3 PROJECT NO.: 2015281847 FCC PT27 R3

Test Data — Frequency Stability

+10C
Upper Edge
@ “AEW 100 kH=r Mazlkoe= 1 [T1 ]
WEW 300 kH= —1%.383 4dBm
Raef 3= 4Em ATT &0 4B GWT 2.5 ma TEL1.000000000 BME-
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Section 8. Test Equipment List

Asset Tag Description Manufacturer | Model Serial # Last Cal Next Cal

E1029 Preamplifier A.H. Systems, | PAM-0118 343 12-Aug-2014 12-Aug-2015

993 Antenna, Horn A.H. Systems SAS-200/571 162 23-Dec-2014 23-Dec-2016

1036 Spectrum Rohde & FSEK30 830844/006 15-Jul-2013 15-Jul-2015
Analyzer Schwartz

1763 Antenna, Bilog Schaffner CBL6111D 22926 13-May-2014 | 13-May-2015

E1061 Power Sensor ETS-Lindgren 7002-006 00160096 21-Oct-2014 21-Oct-2015
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Para. No. 2.985 - R.F. Power Output

Millivoltmeter

Insertion 50 ohm
EUT Unit Load
Para. No. 2.989 - Occupied Bandwidth
EUT Attenuator Spectrum
Analyzer
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Para. No. 2.991 Spurious Emissions at Antenna Terminals

EUT
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Spectrum
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Para. No. 2.993 - Field Strength of Spurious Radiation
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<<—— TURN-TABLE
%
TO TEST RECEIVER/SPECTRUM
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Para. No. 2.995 - Frequency Stability
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